

Joint Venture Company  
DOO Tehnoexport Indija,  
Jovana Popovića 43.

Our ref.: 410-3208/232 od  
24.03.2009.

Your ref.: Request of  
March 23, 2009

Date: March 26, 2009

Based on the Report No. DSM 050/09 worked out by the Material Testing Laboratory  
(01) the following

## EXPERT OPINION

is given:

Based on inflammability test results has the sample of the from both sides plasticized polyester canvas, intended for production of flexible tubes TEXOFLEX ZTG and GREYTEX, which are used for air conditioning and ventilation purposes, by the client TEHNOEXPORT, INDIJA been classified into **B2** material category in accordance with the DIN 4102 standard.

The Test Report No. DSM 050/09 of March, 2009 is an integral part of the Expert Opinion.

### Institute for Testing Materials JSC

**Project Manager:**

**Centre for Materials  
Manager**



**Grujica Novaković, B.Sc.**



**dr Zagorka Radojević, B.Sc.**

**Scientific Advisor**